o0 0ooooo
30 scale fuselage

0412-955

£

325mm
255mm

1270mm

188mm
248mm

350mm

0000s00doddnBeELL2220000000000000
goooooooooooooooooooooobooooo

ADD

BELL22

00000009009

gooooooooood

Fuselage weight: approx. 900g
(Includes Retractable Wheel Unit)

Scale: 1/9
Shuttle Plus

For Shuttle Plus

Thank you for purchasing the 30 scale fuselage BELL222. Read these
instructions carefully for the proper assembly.

A\ Caution

ubooobooooboooocoboOooobOoOobOOoOooOooboooao
gooooooooobOoooOoobooooooooOooooo
gobooobooooooooooooooobooooon

ooooooooooooboobooooooooasoorpmd OO
goooooboooooooobooboooooog
oooobooobooooboooobooobooboooboooon
gbooooboooooboOoocobOooobooboooOooboooo
goooooooOooooooooooboooDo

0 Before mounting the chassis to the fuselage, adjust the flight of
the chassis only. In this regard, install the vertical fin to the
chassis.

A maneuver without the vertical fin will cause tail hunting.

0O This aircraft is not designed for flight competitions. It is
dangerous to maneuver this aircraft at high speeds (1800 rpm
or higher).

Never fly this aircraft at excessive speeds.

0 When there is vibration in the chassis: Not only will this model's
full flight characteristics be degraded, even if mounted on the
fuselage, it is also possible to cause damage or crashes.
Perform thorough maintenance in advance of mounting.

Thiskit includes only the fuselage and retractable gear unit.

(_DDD JO00000o0oooobooooooooooo Soldseparately 4
oooooo ooooosg Model's that can be mounted 3 small servos
e 00O OnO (0ooooo) ® Shuttle Plus (Used for retractable gears)
e 00O DOO+2 @ Shuttle Plus+2
o[ 00 0ZXX @ Shuttle ZXX
o] 000 SXX @ Shuttle SXX
000000000 \} Muffler Tolerance Size \)
45mmC O 70mmO 0 20mm0 O 16mm0 D</ b simm Max. 245 mm Max.70mm Max.20mm  Max. 16 mﬁ/ approximately
[0 L [ s
gooooooo Genuine muffler
J-500000000 J1-50 muffler set
L I I 0402-0500 © 2,100 (2,000) [ I I 0402-0500) © 2,100 (2,000)
\_ 65mmC O \_ Max. 65 mm )




Oo0oooooooon
[J Before Assembling(]

gooobooob ooobo

Required Tools (sold separately)

goooooooooo

¥ Price including Tax (Price excluding Tax)

oooooo

ooo

Large and small
Phillips screwdrivers

ogooooo
Long-nose pliers

oo
Scissors

ogoooooo
Cultter knife

~

4>

/7

2513-045 ¥840(800)
(OO /Curve)
2513-046 ¥630(600)

oo

ooooao
Cross wrench

ooooo

Instant adhesive

(ZAP A GAP CA +)
®

000 low viscosity
2515-010 ¥1,050(1,000)

thread-locking

2515-016 ¥525(500)

2515-021 ¥840(800)

(ball link) pliers

2 ¥3,675
2515-028  ¥840(800) 2513-041 (3,500)

(00 / Mini) 2513-044 ¥315(300) (' high viscosity
2515-011 ¥1,050(1,000)
gooood goooDoooo goooboO FRPO gooooo ooooo . googo
0oooonQ Canopy glue Easy EPO for FRP ood Allen hex socketdriver |7 g30 00 0
Z-42 hard-type A Rod -end 1.5mm 2513-054 ¥945(900) | pin vise

2mm  2513-055 ¥945(900)
2.5mm 2513-056 ¥945(900)
3mm  2513-057 ¥945(900)

obooooooo goooo

Masking tape

00 ImmO 2mm
1mm- and 2mm-
thick double-sided
adhesive tape

goooo goooooooboo
Files Rough sandpaper
10o00nogo 3000000
(Flat,round,etc) (about#300)

gooooog
Electric router

FRPO O
FRP resin

goooboooboboooboo

Other Helpful Tools (sold separately)

oooooo
Plug wrench

2513-025
\<¥2,625(2,500)

A 2513-026

n ¥1,050(1,000)

Oo0OooOooooo
Booster cables

gooogo

Sound isolation sheet

2513-052 (0 0 O /Pink)

RCOOOODOOOOODO
RC mechanical cushion pad

¥525(500)

2513-066 ¥1,050(1,000) 2513-064 ¥1,365(1,300) 2513-062 (0 O T /Yellow) ¥525(500)
* The prices in parentheses are the prices excluding consumption tax.
oooo
ooo oooo goooooo oooo
Code Name Price (Yen) Remarks
2515-219 goooooo 945 gooooooooooooooooOooooooooooo
R/C Glaster (900) Wax cleaner to remove dirt and polish surfaces.
2515-119 gooooogooo 1,050 pgooooo0o0ooOo0oooOoOooo0oooooooogooo
R/C Degreasing Cleaner (1,000) Cannot be used inside the glow engine or on silicon components.
2515-120 goooooooooo 1,260 0O000000000o0OO0O0O0O0O0000000O00oooOoOoOoOO
R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not to be consumed)
2515-121 gooooooooooo 1,890 gopoooooooooooo
R/C Dust Blower Spray (1,800) Forced air from the nozzle removes dust.
2515-122 gooooooo 1,890 pgoooooo0ooogoooo0ooo0ooooOoOooOofdoooooo0oobooOoooOoooo
R/C Cooling Spray (1,800) Instantly cools overheated engine parts or nickel-cadmium batteries.
2515-123 gooooogooo 840 0opooooooooooooooko
R/C Grease Spray (800) Non-drip grease. Use on vertical surfaces.
2515-124 gooooooooo 840 000000oopooo
R/C Anti-rust Lubricating Spray (800) Smooth, non-greasy anti-rust lubricant.

2




OO0000bOoboOoog
[J Before Assembling[]

ggoobooooo boog

Items Necessary for Wheel Retraction Unit (sold separately)

Oooooooxsgd

Compact Servo-motor x 3 Pcs.
Futaba
S135
S9601
S3002 0 O

JR
NES-321
DS-32010 0

16mm
oo / approximately

Max. 16 mm 31 mm

00o0o0oobo0ooooOoooooooono
0000000b000O0ooooO0ooooooo
O0000ROD1IO27nmO000000O0O0O

If using a servo that islarger than the dimensions
above, cut the servo mount to match itssize. (If using
the JR servos, need to cut 1-2mm to match its size.)

0 31mm

gooooooooooooooo
OchODODOODOOODOOODOODODODODODODOO
gboooooooooooboOoooog
goooooo

Futeba0 0 00000000000
JROOOODOOODOOO

goboooooooooooobooooo
0000010000000003000000
goboooobooooood
gooooooooobooooobooo
gboooooooooooboOoooog

goboooooooboooobooooo
goooooooooboooobooooDo

Setting is easier by mounting two or three
control units for the servo-motor on

one channel depending on the number of
unused channels for transmission.

Available Units:
Futaba: Multi-servo Adjuster
JR: Multi-box

Allocate any switch for transmission device
for the operation of the retractable gears.

Set so that the three servos will operate
simultaneously with one switch. Be careful
that the operating direction of only the servo
for the left main gear operatesin reverse.

Refer to the accompanying operator's manual
for details on the use of each device, such as
the transmission device.

oono
=H-OchO0 000000

(Example)

gobooooboooooooooooo
goooooooooboooooboooon

ooao
Receiver

£] If there are three open channels:

Connect each servo to the receiver and mix the programs.

oooooooooo
Servo for Right Main Gear
(0D DO0O0OREVERSE)

oooo
Main Gear
ORMAL)
O
Se
(0 0 00O 0OREVERSE)
—OchO0 000000 If there are two open channels:

oood
Receiver

ooboooooooooboooooooobooooboooon
gobooooboooobooooooboooooooo
O0OC2ch0000000O0O0O0OO0OOOOOOOO

ooo
Receiver

Tk

oooooooooo
Servo for Right Main Gear
(0000 0OREVERSE)

goooooooo

Servo for Nose Gear
(0000 0OREVERSE)

ey [B

gooooooooo
Servo for Left Main Gear
(000 0O0ONORMAL)

If using a branch device that does not have the rudder adjustment
function, or using the servo-reverser, use alinkage for rudder adjustment

oooooooooo
Servo for Right Main Gear
(00O 0OUOREVERSE)

gooopooo .a|.IIE
Branch Device

gooooooooo
Servo for Left Main Gear
(0000 ONORMAL)

—OchOOO0OO0OO0O

ooooooooooobooo

goo
Receiver

goboooobooooboooooboooooobooooooooon

If there is one open channel:
Use a device such as the multi-servo adjuster to adjust each servo

normal and reverse rudder.

o)

il e

ooodoooo Multi-servo Adjuster
0 o

0
Servo for Nose Gear
(00000 REVERSE)

* gopoooogooooooo

gooooooooo
Servo for Right Main Gear
(0 O 000 REVERSE)

gooooooooo
Servo for Left Main Gear
(000 0O0ONORMAL)




1 OO0o0O000od
Preparing to mount the chassis

000000000000 ZXXoOoooosxxoono
Shuttle Plus, Shuttle ZXX and Shuttle SXX

A\ 0 0 caution

00000o0o00ooOo00oo0oUoooUoooOooDoo
Before mounting the chassis to the fuselage, carry out a
flight adjustment with just the chassis. 7

goo0o0o0oo0obobOoDbOoo
oooooooooooo
Remove the parts above the center hub. Remove the tail boom. ,
goobooboboobobooobooooboooo
gooooood4oz-050 0 oooooooooo

oooooboogoo

The muffler supplied with the Shuttle Plus cannot be
mounted on the fuselage. Use the 0402-050 JI muffler
set (sold separately).

20mm

Ay,
'..{:;""n 'nl W
0ooooo "///

Cut off )
QJ

0000oo0o0ooo0ooooooooo
ooo0ooo0oooo0oooooooooo
Secure the rudder guide pipe with tape etc.
Ensure that the rudder rod moves smoothly.

~ T -—x@

arking

a
O
a

Ooono
Ooono
OoOonO

O
0
g

OoOono
[ ]

ooooooooo
Rudder guide pipe

Oooo 0

Oooo
Oooo

O
0
O
O

oood
ooog
ooog
Oooog
OooQg
Oood
Oooo
Oooo

After marking (with a permanent marker, etc)
so that you know the place to where the rod end
was screwed in, remove the rod end, and
temporarily remove the rudder rod from the
ooooon rudder guide pipe.

Rudder rod




oo0ooooo+2000
Shuttle Plus+2

A\ 0 O Caution

gobobooboooboobooobobobooboboboboobooo
Before mounting the chassis to the fuselage, carry out a
flight adjustment with just the chassis.

goooooooooooooo 4
goooooboooooa
Remove the parts above the center hub. Remove the tail boom. ©

SN
G i

oA
NFT Y

J000o0o0o0oooOoO0oOoOoOooOoOoOoOooooO
gooooOoo402-050 00000000000
ooooooooo

The muffler supplied with the Shuttle Plus cannot be
mounted on the fuselage. Use the 0402-050 JI muffler
set (sold separately).

20mm

,
.'{l[f"'{/'/g{;{{//'/./ll . /

gooood

Cut off e
./

oooood
Instant adhesive

©

] J\ HIRDSQ8 @
goooo0ooooooboboooooooooboo
T o O)
ooo
oooo
(o] |

o0o0o0ooo0o0ooooooooooo
Adjust the position of the rudder rod guides to ensure the

rudder control rod can move smoothly. gooooo
gooooo
Attach firmly to the tail gear case oo
Marking
0000000O0@RO0O0002nvmOOO00000 BBBBBBBBEBBBBBBBSBE
Cut 2mm off of the convex part of the tail gear case (R).
g0bD00o0obO0o0o0obobOOooDoDbOooD
e) goooobogoooogoo
IS After marking (with a permanent marker, etc)
E, so that you know the place to where the rod end
was screwed in, remove the rod end, and
temporarily remove the rudder rod from the
QZ i rudder guide pipe.
[ [ S |




2 oooood
Preparing the fuselage

000d00bOoOoOoobooOoobooooo
Temporarily assemble the frame, and prepare the fuselage.

ooood
Point

FRPOOODOOOODODOOOOODODODOOOOODOD
gooooogo
goo00o0obO0o0o0ObO0oO0OoObDOoOoobOOoooo
goooood

Carefully prepare the FRP fuselage using a file
and router, etc.

After preparing the fuselage, apply instant
adhesive to the cut surfaces.

Ooodoooooooooa
Place the frame close to the fuselage frame.

J0d00o0oo0o0oobO0o0oobobooooboooooooo
Cut with afile etc so that the swash plate does not come in contact.

oooooa
Main mast

goboooobooooo

Starter coupling

gooood
Top cover

// \\

gooooooooooooo
oooooooooogoo
The main mast should be slightly in
front of the center of the top cover.

dodo0DOoOoOooboOoOooooooooooa
Align with the muffler, and drill the muffler exhaust hole.

71.5mm

140mm

ooooooooooo
2320000000

Align with the frame position,
and drill 3.2 holes.

]

oooo
Point

gooboooooog
goobooooooo
gobobooooooog

Applying FRP resin etc to the surface of
the wooden fuselage frame that is inside
the body will prevent fuel from soaking
into it and lengthen its life.

] OoOoOoOFrFRPODO
O gbooooooo

gooooog
Not used




3 Oooooood
Preparing the tail

UboobobooboboobzXXoboooosxxgooo

Shuttle Plus, Shuttle ZXX and Shuttle SXX

goooooooooooon

Prepare the tail.
233
4mm %ﬁc 10mm
% 10mm

[12mm

==

goooogo+2000
Shuttle Plus+2

~ 30mm 5mm \)

goooog 23.20
Cut off @3.2 holes

gooooooooo

gooooooobo oooooo
gooooo Tail cone
File the protruding part of

thejoint.

_¢_18mm

oooooo
Tail fuselage
233
18mm
L7 D -
4mm | A

A — 23.20
3.2 holes

oooooooo
Seen from the right

38mm

A\

(o] \

ooooooo
Seen from below

25mm r/
A

20mm

EIN

oooooooo
Seen from theright

20mm

25mm

goooooo
Seen from below




gobooooboood

A\ 0 O Caution

4 - D0000Do
Retractable gear linkage 0oooooooo 0000000000000000000000
Usethe screws supplied | Bend the retractable gear unit rod as shown in
-Oooooooooooon with the servo. the figure.
Nose gear linkage 0o00o0D0000000000
P N Check the length of the rod.
[ 33.5mm TOooooooo
Side with T-lever
M3X8CS oo, 1 ? 45
<:> ﬂ mﬁ\
@3XBXO05FW ..vvivviiiiiea s 1 ooooooo
@ Il L egs extended.
oad
@G2X6X0AFW ... 1 JR NES-321, DS-32010 0
m oo0ooooooid2mm
@ gooboboooono
M3X3SS...ciiiieeeiiiiee e 2 If using a JR NES-321 or
~ DS-3201 servo, cut 1-2 mm
@ to match its size.
M2O OO i 1
M2 nut
@ DBBBD 10000
T-type lever
M2.6X120 TS oovveieeernn. 4| P #3X8X0.5FW
M2.6X12 countersunk TS gooooag
Cut off M3XECS
CZI / oopoooo (G5 000
000000 oo 1 Retractable gear P
\BdIan ) M4X4SS unit 00O
ooooo
Stopper \
M3X3SS @
M2.6X120 TS
M2.6X12
. 0o countersunk TS 000000000000000
By Gear support joDoo0o0oooDoooono
00000000000 O0OoO0o
M200000000000000000000 :
nooo0oO0Ooooooooooooo| e 0oooo00n0000000
00o0o0o0ooooooooooon 0000000000000 00000000ooon goooooboooooooogo
Tighten the M2 nut to the point where the adjust 0o000oooooooog The retractable gear unit has alocking
stopper rotates smoothly without any looseness, and Move the retractable gear unit, and insert it to the point mechanism to fix the landing gear in
fix with instant adhesive or athread locking agent. where it does not come in contact with the case. place during flight and when landing.
It is important to assemble the linkage
00000000000000000000000000000000000000000 ?Sncttif;itscﬁ'rsecﬂ'sw'”g mechanism
Align the nose gear linkage rod with the servo, and bend as shown in the figure. )

] A

600 8mm

\

00oo0O0o0o0o0O0o0o00000O0o00ooO0ooO0o0o0o0ooooDon
The indicated length isjust aguide. Adjust according to the servo you are using.

©

$O00000000
Soooooooo

oooo0ooog
Ooooobooo
Ooooobooo

ooootBooo

oooofooo
SooooPooo
qoooolBooo
foooojooo
<oooooooo
Moooo-ooo
>o0000 ooo
Yoooo ooo
Uoooo ooo
Soooo ooo

V.
ooo oo
Activate the servo and position the servo-

3
z

horn as shown in the figure. Mount the
fuselage after mounting the rod.

Confirm that the gear is locked both at
retracted and protruded position when
you operate the servo.

If the rudder angle is large, adjust using
the transmission function (such as ATV.
END-POINT. TRAVEL-ADJ).

gooo
Cut off.

/

ooo

[ ooooooooooooooooon

gooooo

If the legs touch the body, adjust with afile etc.




-gbooooobogooboo

i i 00D00D000000000020000000
Main gear Imka‘ge Use the two already bent rods.
00ooO000oO00oOoOoooooo
( A 0oo000000oooooooo
@ m [Znanti] The indicated length is just a guide.
M3X8CS. 9 [ 60mm Approx. 60 mm N ﬁ;;l#ést according to the servo you are
@ ﬂ [J 70mm Approx. 70 mm
BBXBXOSFW ... 2 00000000000 000000000000
@ II Check the length of the retractable gear unit rod.
[0 33.5mm
@G2X6X0A4FW ... 2
O [M
M3X3SS....ooooeeeeeeeen 4 \E
offs
&7 sfsfsislalals

M2O OO eeiiiiiieeee e 2 ~
M2 nut EE L egs extended.
@ Dm} 0oooooo E ‘ 4\ 0 0 Caution
M2.6X120 TS .oviiviieviiinns g|ooooooooo D oooog
M2.6X12 countersunk TS Use the screws supplied Q Small servo B S E DD EDDDDD e
CZ] with the servo. JRNES 321,05 32010 0 Pay attention to the direction

(D:oﬁa? N / Soooooooom ‘ = of the servo and T-type lever.
000000 e 2 If usingaJRNES-321or @577
Ball link DS-3201 servo, cut 1-2 mm

\_ Y, to match its size. X}

oo
Long groove

TOooOO
T-typelever

M3X3SS

gooooooooo

Adjust stopper

CBXBX0.5FW
Maxecs— | ©

M4X4SS

M2.6X120
M2.6X12

countersunk TS~ 1-type lever

oo

Gear support y

thread locking agent.

Tighten the M2 nut to the point where the
adjust stopper rotates smoothly without any
looseness, and fix with instant adhesive or a

M20000000000000000 ooo
000000000000000000 Tire
000000000D0000000O0

ooooo M3X3SS

oooo
Point

ooooodoood
ODooodooo
ODooobooo
ODoootBooo
Upopoolooo
Oooo ooo
Yooo ooo

O
0
g
O
0
g
O
0
TRAVEL-ADJD O)O O OO
after mounting the rod.
operate the servo.

transmission function (such as
END-POINT. TRAVEL-ADJ).

Activate the servo and position the servo-horn | |
as shown in the figure. Mount the fuselage

Confirm that the gear is locked both at
retracted and protruded position when you

If the rudder angle is large, adjust using the

Sooo ooog

goooooag
Retractable gear unit

TS tooon

@3X8X0.5FW

Drill ahole (about 3)
for the hexagonal
wrench in the fuselage.
(Left and right)

ooogooo
- M gxscs/%%i,// Retractable gear
Long groove unt

goooog

/@/@/30"‘” ooooo

e
M3X3SS—° M2.6X120 TS
M2.6X12 countersunk TS
oono
\
0

Tire

ATV.

O
Gear support

00 (0000 0000 |00
Comes, out [Retracted  Retracted T Comes, out
oo oo
Neutral Neutral




5 goobooo

Mount the chassis

(@[]mmm

M3X14PH

© |

@3XBXO0.5FW ..o,
M3DOOOoooo
M3 nylon nut

g

J

ooooo
Option

00o0o0O0oo2s13-0640 0000000000000
oooooooobooooooooooooo

If the optional sound-insulating sheet (2513-064)
is affixed to the inside of the fuselage (below the
frame, etc), the noise is reduced.

Oo0ooo0oOo+2000
Shuttle Plus+2

gooooa
Rudder rod

23X 8X0.5FW

M3X16TS

gooooooOooooooooooooo
Screws supplied with the Shuttle Plus.

goooooooo
oopoooooo
Pay attention to the belt
rotation direction.

23X 8X0.5FW
A\ 0 O caution

M20 00000

M2 rod end
oooooooooo M3DOOOoooo
Shuttle Plus M3 nylon nut @3X8X0.5FW

QBUOOO0OO0O
Drill g3 holes.

@3X8X0.5FW

M3X14PH

lij0o0oooboooooooooooboon
ooboboooooooooooooo
goooooooooooobooDo
gbooooooooooooboooo
gooooooo

20000000000000000

‘ M3X16TS

1.0Adjust the tension of the timing
belt so that twosides do not
touch each other when gently
pressed with a screwdriver or
other tool.
If it is too tight, the tail rotor will

ooooooo
Tail pulley

ooooooooo
Timing pulley

not rotate smoothly. It may also lead to vibration.
2.0Check the rotational direction of the timing belt.

10




gooooooo
goooo
Screws supplied with
the Shuttle Plus.

jooooooooo
Joooooooooo
Affix the upper and lower
windows from the inside.

oooooooooooooo
Canopy bond or epoxy adhesive

goodoooobboooooobbobbooodooobbobooooUuo
If the center of gravity istoward the rear,adjust by placing a weight toward nose.

o S/

6 goboooo 0oood
Assembling the fuselage Option
O000000000000000  The top of the frame can be
00000000DDO00000  fixed with optional parts.
( h goooo
@ {]D 2532-003
M3X10CS
2 ¥ | 2506-010
M3X6TSO OO cvveeeeveennee. 10 2505-006 a? ; 00000o0ooo
Painted M300000m % L & FWX9x1 Attach to both the left
M3nylonnut - & \ \ and right.
(: :) S S S S S S S} 0414-346 2532-012
000000L=42 M3X35CS
M2.6X120 TS oovoveereee. 4 Z;g;gL:“ //i;;;f
\M2.6X12 countersunk TS ) mgu % % Unoo a0 00000
nylon nut goooooo
2506-010 \ Affix a3mm thick piece
FW3X9X1 % of plywood.
2538-001
M3X100 PH
M3X 10 countersunk PH
M3X6TSO O O
Painted

M3X6TS O O
. Painted
\
BUD000000
= Drill &3 hole.
S|
=N
goood
Epoxy
M2.6X120 TS
ogooo
Epoxy M2.6X12 countersunk TS

A\ 0 O caution

goooo0oo0o0obOobOobDooooooo
gooooooooooooobo
To achieve a secure bond, prepare the
surface by filing with sandpaper.

ood
ood
ood
ood
ood
ood
ood
ood
ood
ood
ood

ooo
ooo
ooo

ood
ood
ood
ood
ood
ood
ood
ood

ooo
ooo
ooo

ood
ood

gooooooobooboobobo

When the assembly is complete, do a thorough check for any contact
or rubbing between the fuselage and linkage, swash plate, or tail pitch
plate. If you discover any interference, trim the offending portions
using afile or suitable tool.

A\ 0 O Caution
0000000000000000000000

/J
DDDD;!764‘447

Weight

e

o

goooooo0obOoboOrFRPOOCOODOODOO
gooooooobo

Glue the weight in place on the fuselage or
fuselage frame with epoxy glue or FRP resin
so that it does not come loose in flight.

11




Oo0o00ogdd
Parts List

2531-001

€  oo004-071

£

(o)

2506-001

2505-001

/a

2522-009

2531-001
2526-002/

~

00000
0004083 | Ny

0004-065

2522-009

2532-003

2506-010

@

B

2526-002
,‘
2531-001
2531-001

0004-065

0412-0100 0 O O

(Sold separately)

* The prices in parentheses are the prices excluding consumption tax.

00O No. oo oo (DDDDDDDD)D oo
Code No. Part Q'ty Price (Yen) Remarks
PSOOO0O00 315
0004-065 | ps'ngl link (S) 2 (300)
PSOOD0D000000 420
0004-071 Ps adjuster stopper 2 (400)
PS40mmO 00O 0O 840
0004-083 | pg40mm wheel (800)
omzol0 | D0O000000000 1000 8,400
Retractable gears set for AIRWOLF 1 set (8,000)
OO0O0000L=42 1,680
0414-346 | Bogy stay L=42 2 (1,600)
M20 00 210
2505-001 | \po 20 (200)
M3OOOOOOO 210
2505-006 M3 nylon nut 10 (200)
2506-001 | FW 22X@6X0.4T 20 (188)
2506-004 | FW 23X@8X0.5T 20 (188)
2506-010 | FW 23X@9X1T 20 (188)
592009 | 00000 000M2X70 5 525 O0000O000M2X70000
Adjust rod M2X70 (500) Substitute for adjust rod M2X70
O0O000 o3 368
2526002 | goooon 2 20
O0O000000M3X3 315
2531-001 | et gorew M3X3 10 (300)
00000000MaXa 315
2531-003 | oot grrew MaX4 10 (300)
00000000 0M3X8 420
2532-002 | cap sorew M3X8 10 (400)
00000000 0M3X10 420
2532-003 | cap screw M3X 10 10 (400)
00000000 0M3X35 420
2532-012 | Gap screw M3X35 10 (400)
M3X100 PH 210
2538-001 | \13%10 countersunk PH 10 (200)

12




0412-279

0412-278

£,

0412-277

0412-276

0412-280

* The prices in parentheses are the prices excluding consumption tax.

00 O No. oo oo (I:IDDDEIDEID)D o4
Code No. Part Q'ty Price (Yen) Remarks
goooToood 1,680
0412-276 T-type lever (for retract) 3 (1,600)
0412-277 oo0o0oo0ooToooooo 3 1,680 gooo
30 AIRWOLF collar (for T-type lever) (1,600) Made-to-order
0412-278 00222000000 10 10,500 gooo
30 BELL222 fin set 1 set (10,000) Made-to-order
0412-279 00222000 000000 10 9,450 gooo
30 BELL222 window set 1 set (9,000) Made-to-order
0412-280 002220000000 1 3,675 oooo
30 BELL222 tail cone (3,500) Made-to-order

13




MEMO




MEMO




BT CHR<E DDA T —

EOM—tkiES%t HRO30 uUmneD

3-3-1 SAKURAGAOKA, FUCHU-SHI,
LBRMPmkHES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108

HIROBO http:/model.hirobo.co.jp/ http://model.hirobo.co.jp/english/

A\ 0 0 0Note

000000000000 0000000000000000000000 dolrg2o goon
0000000000000000000000000000000 0017050 02000
goddooooboobooooooooobooooooobooboooooooooboooooo 00170 80 o3000
OO0O00000oOoobO0o00oooOoooboboooooooooobooooa 00170110 04000
0000000000000000000000000000000000000000 0018070 Os000
[ Reproduction of this manual, or any part thereof, is strictly prohibited. First printing February 2005
[ The contents of this manual are subject to change without prior notice. Second printing May 2005
0 Every effort has been r_ne;]de to _enslijre that this _mamtJ:ItiS com[ilete andttt:or;ect. SIhOUId_ t?ere, Third printing August 2005
E :gwever, be any oversights, mistakes or omissions that come to your attention, please inform Fourth printing  November 2005
0 Item O not withstanding, we cannot be responsible for events related to the operation of your Fifth printing July 2006

0 model. No.10A54



